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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 788.51949 MHz -57.71 dBm -44.71 dB 30.000 MHz 815.000 MHz 100.000 kHz 783.02724 MHz -57.86 dBm -44.86 dB
860,000 MHz 1.000 GHz 100.000 kHz 935.03497 MHz -56.84 dBm -43,84 dB 860,000 MHz 1,000 GHz 100.000 kHz 994, 33566 MHz -56.62 dBm -43,62 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.86976 GHz -46.14 dBm -33.14 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.68908 GHz -45.88 dBm -32.688 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.88989 GHz -41.78 dBm -28.78 dB 3.000 GHz 7.000 GHz 1.000 MHz 5.89189 GHz -42.01 dBm -29.01 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.04124 GHz -43,36 dBm -30.36 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.02374 GHz -43 .45 dBém -30.45 d&
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 796.71939 MHz -57.47 dBm -44.47 dB 30.000 MHz 815.000 MHz 100.000 kHz 814.41154 MHz -57.75 dBm -44.75 dB
860,000 MHz 1.000 GHz 100.000 kHz 954.75524 MHz -56.63 dBm -43.63 dB 860,000 MHz 1.000 GHz 100.000 kHz 904.96503 MHz -56.83 dBm -43.83 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.51087 GHz -46.37 dBm -33.37 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.98875 GHz -46.06 dBm -33.06 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.9418B GHz -41.77 dBm -28,77 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.06875 GHz -41.95 dBm -28.95 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.04574 GHz -43.18 dBm -30.18 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.05074 GHz -43,12 dBm -30.12 dB
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG010720B

LTE Band 5/ 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum Spectrum
Ref Level 0.00 dBm  Offset 11.20 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 11,20 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit ff‘hrr,k PARS Limit rtm-,k
Ine SPURIOUS LINE ABS PABS e LPURIOUS LINE ABS
-10 4R -10 ddff
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
. . . P B . N —
-50 dBr -50 dBm
. i
e
-70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 803.81934 MHz -57.79 dBm -44.79 dB 30,000 MHz 815.000 MHz 100.000 kHz B812.84233 MHz -57.59 dBm -44,59 dB
860,000 MHz 1.000 GHz 100.000 kHz 942.86713 MHz -56.73 dBm -43,73 dB 860,000 MHz 1,000 GHz 100.000 kHz 960.48951 MHz -56.94 dBm -43,094 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.51837 GHz -46.19 dBm -33.19 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.51287 GHz -46.15 dBm -33.15dB
3.000 GHz 7.000 GHz 1.000 MHz £.91089 GHz -41.85 dBm -28.85 dB 3.000 GHz 7.000 GHz 1.000 MHz 5.89689 GHz -41,91 dBm -28.91 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.06123 GHz -43.20 dBm -30.22 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.05424 GHz -43.21 dBm -30.21 dg
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Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 622.96727 MHz -57.80 dBm -44.80 dB 30,000 MHz 815.000 MHz 100.000 kHz 620.22114 MHz -57.76 dBm -44.76 dB
860,000 MHz 1.000 GHz 100.000 kHz 923.28671 MHz -56.79 dBm -43.79 dB 860,000 MHz 1,000 GHz 100.000 kHz 996.99301 MHz -56.79 dBm -43,79 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.48688 GHz -46.23 dBm -33.23 d8 1.000 GHz 3,000 GHz 1.000 MHz 1.67958 GHz -45.93 dBm -32,93 d&
3.000 GHz 7.000 GHz 1.000 MHz 5.90589 GHz -41.77 dBm -28.77 dB 3.000 GHz 7,000 GHz 1.000 MHz 5.86839 GHz -41,36 dBm -28.86 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.05524 GHz -43.20 dBm -30.20 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.03824 GHz -43.38 dBm -30.38 dB
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Report No. : FG010720B

LTE Band 5/ 1.4MHz
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 256.16317 MHz -54.53 dBm -41.53 dB 30,000 MHz 815.000 MHz 100.000 kHz 256.16317 MHz -54.62 dBm -41.62 dB
260,000 MHz 1.000 GHz 100.000 kHz 9093.81119 MHz -57.63 dBm -44.63 dB 360,000 MHz 1,000 GHz 100.000 kHz 951.81818 MHz -57.35 dBm -44.85 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.67883 GHz -48.04 dBm -35.04 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.54136 GHz -47.96 dBm -34.96 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99675 GHz -42.05 dBm -29.05 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.99975 GHz -41,98 dBm -28.98 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.87178 GHz -47.81 dBm -34.81 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.88028 GHz -47.82 dBém -34,82 d&
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30.000 MHz 815.000 MHz 100.000 kHz 256.16317 MHz -54.45 dbm -41.45 dB
860.000 MHz 1.000 GHz 100.000 kHz 937.41259 MHz -57.77 dBm -44.77 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.66483 GHz -47.86 dBm -34.86 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99375 GHz -42.17 dBm -20.17 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.88926 GHz -47.75 dBm -34.75 dB
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SPORTON LAB.
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 266.16317 MHz -54.56 dBm -41.56 dB 30.000 MHz 815.000 MHz 100.000 kHz 266.16317 MHz -54.60 dBm -41.60 dB
860,000 MHz 1.000 GHz 100.000 kHz 808.95105 MHz -57.90 dBm -44,00 dB 860,000 MHz 1.000 GHz 100.000 kHz 928.18182 MHz -57.67 dBm -44.67 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.66383 GHz -47.81 dBm -34.81 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.70532 GHz -47.85 dBm -34.85 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98075 GHz -42.21 dBm -29.21 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99375 GHz -42.14 dBm -20.14 d&
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30.000 MHz 815.000 MHz 100.000 kHz 256.16317 MHz -54.21 dBm -41.21 dB
860,000 MHz 1.000 GHz 100.000 kHz 947.34266 MHz -57.88 dBm -44.88 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.69733 GHz -47.82 dBm -34.82 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99825 GHz -42.28 dBm -29,28 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.89178 GHz -47.52 dBm -34.52 dB
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 256.16317 MHz -54.54 dBm -41.54 dB 30,000 MHz 815.000 MHz 100.000 kHz 256.16317 MHz -54.26 dBm -41.26 dB
260,000 MHz 1.000 GHz 100.000 kHz 901.60839 MHz -58,00 dBm -45,00 dB 360,000 MHz 1,000 GHz 100.000 kHz 999.23077 MHz -57.57 dBm -44,87 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.65934 GHz -48.02 dBm -35.02 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.70382 GHz -47.87 dBm -34.67 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99925 GHz -42.13 dBm -29.13 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.99875 GHz -42.,22 dBm -29.22 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.86028 GHz -47.92 dBm -34.92 db 7.000 GHz 9,000 GHz 1.000 MHz 8.87078 GHz -47.86 dBm -34,86 d&
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30.000 MHz 815.000 MHz 100.000 kHz 256.16317 MHz -54.45 dbm -41.45 dB
860.000 MHz 1.000 GHz 100.000 kHz 862.58741 MHz -57.98 dBm -44.98 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.68433 GHz -47.99 dBm -34.99 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98775 GHz -41.93 dBm -28.93 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.891268 GHz -47.72 dBm -34.72 dB
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Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 256.16317 MHz -54.58 dBm -41.58 dB 30,000 MHz 815.000 MHz 100.000 kHz 256.16317 MHz -54.64 dBm -41.64 dB
260,000 MHz 1.000 GHz 100.000 kHz 923.98601 MHz -57.74 dBm -44,74 dB 360,000 MHz 1,000 GHz 100.000 kHz 904.89510 MHz -57.39 dBm -44,99 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.72732 GHz -48.08 dBm -35.08 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.65184 GHz -47.87 dBm -34.67 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99625 GHz -41.70 dBm -28.70 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.99325 GHz -41,94 dBm -28.94 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.87778 GHz -47.83 dBm -34.83 db 7.000 GHz 9,000 GHz 1.000 MHz 8.89328 GHz -47.78 dBm -34.78 d&
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30.000 MHz 815.000 MHz 100.000 kHz 256.16317 MHz -54.25 dbm -41.25 dB
860.000 MHz 1.000 GHz 100.000 kHz 893.07692 MHz -57.62 dBm -44.62 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.66633 GHz -48.06 dBm -35.06 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99425 GHz -42.04 dBm -20.04 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.89626 GHz -47.70 dBm -34.70 dB
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG010720B

Frequency Stability

Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit
BW 10MHz 2.5ppm
Temperature Voltage —

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0002
40 Normal Voltage 0.0012
30 Normal Voltage 0.0013
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0020
0 Normal Voltage 0.0016

-10 Normal Voltage 0.0002 PASS
-20 Normal Voltage 0.0014
-30 Normal Voltage 0.0013
20 Maximum Voltage 0.0008
20 Normal Voltage 0.0000
20 Battery End Point 0.0012

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.2 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG010720B

LTE Band 7

Peak-to-Average Ratio

Mode LTE Band 7 / 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.10 3.86 3.86 5.01
Middle CH 2.64 3.83 3.71 4.99 PASS
Highest CH 3.04 3.80 4.14 5.01
Mode LTE Band 7 / 20MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 5.10 5.74 - -
Middle CH 4.67 5.74 - - PASS
Highest CH 4.93 5.77 - -
TEL : 886-3-327-3456 Page Number : A7-1 of 41
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Report No. : FG010720B

LTE Band 7 / 20MHz / 16QAM
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L —_—
L I J L I J [

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum [ Spectrum [
Ref Level 30.00 deém  Offset 11,10 d& Ref Level 30.00 deém  Offset 11,10 d&
o att 30d8_AQT 2 ms @ RBW 20 MHz o att 30d8_AQT 2 ms @ RBW 20 MHz
@153 view (@153 view
- SRR
4 L
i .
00 t 00
¥
1€ g 1E-
\ \
1E. 1E. L
CF 2.535 GHz ean Pvir + 20.00 dB CF 2.535 GHz Mean Pwr + 20.00 db
C y G Di Function C y Ci Di Function Samples: 130000
mean | poak | crest | 10% | 19 | mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 20,09 cBm 23,65 dbm 3.76 0B 2.75 dB 3.59 dB Trace 1 | 20,66 cbm 26,10 dbm 5.42 dB 3.04 d8 4.43 dB 4.99 dB 5.28 dB
—_— —_— —
L JL J L JL ] | CEERERE

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum [ Spectrum [
Ref Level 30.00 deém  Offset 11,10 d& Ref Level 30.00 deém  Offset 11,10 d&
Att 30d8_AQT 2 ms @ RBW 20 MHz o att 30d8_AQT 2 ms @ RBW 20 MHz
@153 view (@153 view
5
3 5,
0. 0. \
5 3 S
= \ =
t
\
1E- - 1E-
1 % \\ E
1€ | 1€ :
' |
1 1 1
| J
— L L A — L
CF 2.56 GHz ean Pvir + 20.00 dB CF 2.56 GHz Mean Pwr + 20.00 db
C y G Di Function Samples: 130000 C y Ci Di Function Samples: 130000
mean | poak | crest | 10% | 19 | 0a% | p.o1%e | mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 19,51 cbm 23,75 dbm 4.23 dB 2.93 dB 3.97 dB 4.14 GB 4.23 db Trace 1 | 20,47 dbm 25,99 dbm 5.52 dB 2.93 dB 4.38 dB
L —_—
L I J GRS vt L I J

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG010720B

LTE Band 7 / 20MHz / 64QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

L L

L L

Spectrum [ Spectrum [
Ref Level 30.00 deém  Offset 11,10 d& Ref Level 30.00 deém  Offset 11,10 d&
o att 30d8_AQT 2 ms @ RBW 20 MHz o att 30d8_AQT 2 ms @ RBW 20 MHz
@153 view (@153 view
o
00 00 -
N
e b e
y 5 y
1E- 1E- ‘,\
1€ 1€ i
1 1 -
CF 2.51 GHz i ean Pvir + 20.00 dB CF 2.51 GHz i Mean Pwr + 20.00 db
C y G Distribution Function Samples: 130000 C y Ci Distribution Function Samples: 130000
mean | poak | crest | 10% | 19 | [i} | mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 1832 cbm 23,53 dbm 5.21d8 3.16 dB 4.67 db Trace 1 | 19.74 cbm 26,26 dbm 5.52 dB 3.19 dB .84 dB 5.17 dB
—_— e —

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum [ Spectrum [
Ref Level 30.00 deém  Offset 11,10 d& Ref Level 30.00 deém  Offset 11,10 d&
o att 30d8_AQT 2 ms @ RBW 20 MHz o att 30d8_AQT 2 ms @ RBW 20 MHz
@153 view (@153 view
00 00
i N
1 S X ~
| - :
L | . \
1E- 1E- -
H 5, ¥ 5,
1€ I 1€ &
CF 2.535 GHz i ean Pvir + 20.00 dB CF 2.535 GHz i Mean Pwr + 20.00 db
C y G Distribution Function C y Ci Distribution Function Samples: 130000
mean | poak | crest | 10% | 19 | 0.9 mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 19.25 cbm 24,04 dbm 4.79 dB 3.01 dB 4.26 db 4.67 db 4.51 db Trace 1 | 19.75 cbm 26,23 dbm 5.48 dB 3.16 dB 4.87 dB 5.74 dB 5.20 dB
—_— —_— —
L JL J [ CEEREEE N L J1 ] BRRREEEE e

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum [ Spectrum [
Ref Level 30.00 deém  Offset 11,10 d& Ref Level 30.00 deém  Offset 11,10 d&
Att 30d8_AQT 2 ms @ RBW 20 MHz o att 30d8_AQT 2 ms @ RBW 20 MHz
@153 view (@153 view
0.0 — 0.0
5 E by b
! < 3 <
1 : 5 :
1E4 4 184 -
T 6 4 5,
| 5 5
| \ \
1E. l e 1E. T
: \
1 1 |
77J A I L
CF 2.56 GHz ean Pvir + 20.00 dB CF 2.56 GHz Mean Pwr + 20.00 db
C y G Di Function Samples: 130000 C y Ci Distribution Function Samples: 130000
mean | poak | crest | 10% | 19 | 0.01% | mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 1569 cbm 23,99 dbm 5.09 dB 3.10 dB 4.61 db 5.10 dB Trace 1 | 19,45 cbm 26,19 dbm 5.70 dB 3.19 dB 4.87 dB 5.77 dB 5.25 dB
—_— e —
L JL J [ CEEREEE N L JL ] [ [TTT e

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG010720B

26dB Bandwidth

Mode LTE Band 7 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 4.92 4.79 9.69 9.67 | 14.36 | 14.36 | 19.38 | 18.98
Middle CH - - - - 4.91 4.94 9.71 9.91 | 1451 | 14.27 | 19.14 | 18.66
Highest CH - - - - 4.84 4.86 9.83 9.71 | 14.21 | 1457 | 19.18 | 18.98
Mode LTE Band 7 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.90 - 9.81 - 14.15 - 18.74 -
Middle CH - - - - 4.87 - 9.73 - 14.21 - 18.94 -
Highest CH - - - - 4.88 - 9.99 - 14.30 - 19.26 -
TEL : 886-3-327-3456 Page Number : A7-5 of 41
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG010720B

LTE Band 7

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

pectrum o pectrum -
Ref Level 30.00 dém  Offset 11,10 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.10 db & RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 15.65 dBm| ™Il 14,00 dBm|
1268000 GHZ 0416800 GHz
= " ndB 26.00 dB| « nds " 26.00 d8)
0 PAT NS A A AT A B 4.915000000 MHz wd Pum e A A B 4.785000000 MHz
T Q factor 509.2) [ Q factor 523.3)
0 di 0
4
-od 3 -10d
. \\
d A A A [
Eat o ; mgras
) 30
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.5025 GHz 1001 pts Span 10.0 MHz CF 2.5025 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 2,50268 GHz 15.65 dBm ndB down 4.915 MHz ML 1 2.504168 GHz 14.88 dBm ndB down 4,785 MHz
TL 1 2,500062 GHz -10.32 dém nd8 26.00 dB TL 1 2.500102 GHz -11.48 dém nd8 26.00 d8
T2 1 2,504973 GHz -10.19 dém Q factor 509.2 T2 1 2.504688 GHz -11.02 dém Q factor 523.3
L I ) L I )
pectrum pectrum
Ref Level 30.00 dém  Offset 11,10 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.10 db & RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 16.02 dBm| ™Il 14,49 dBm)
; 53400100 GHz 53337200 GHz
= ndB 26.00 dB @ ndB 26.00 dB
0 Pty e Bl N 1 4.905000000 MHz e L PR Wty - 4.935000000 MHZ]
! q factor 3 516.6 I q factor | 513.3
o4 | 0 di |
7 2 ]
-od % -10d
I IV 5. ] ] \
720,48 v p— 202 = B E TG Y
) 30
-40d -40 d
50 df -50 di
-60 df -60 di
CF 2,535 GHz 1001 pts Span 10.0 MHz CF 2.535 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 2,534001 GHz 16.02 dBm ndB down 4.505 MHz ML 2.533372 GHz 14,43 dBm ndB down 4,935 MHz
TL 1 2.532542 GHz -9.98 dém nd8 26.00 dB TL 1 2.532532 GHz -11.76 dém nd8 26.00 dB
T2 1 2,537448 GHz 9.83 dém Q factor 516.6 T2 1 2.537468 GHz -11.77 dém Q factor 513.3

L )

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

pectrum v pectrum o
Ref Level 30.00 GBm  Offset 11,10 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 11,10 db & RBW 100 khz
jo ALt 30d8 8SWT 10 ps @ VBW 300 kHz  Mode Auto FFT b ALt 30 de SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
@19k Max |
MiL1] 16.31 dbm) MiL1] 13.94 dBm)
2.56875900 GHz 2.56611100 GHz
M1
20 L ndg 26.00 dB| 2 '1 ndg 26.00 dB|
04 e e il R VRV T m»uf“’\ 4.835000000 MHz 04 RATLATEY (TSP W T v, 855000000 MHz
T Q factor 5313 7 Q factor 528.5
od ! 0
T/ x i
-0 d 7 -10 di F
. st _prr et Sy . o N
20, 7 2 =
30 -30
40 d -40d
50 df 50 d
60 d -60 di
CF 2.5675 GHz 1001 pts Span 10.0 MHz CF 2.5675 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
M1 1 2,568759 GHz 16.31 dBm nd@ down 4.835 MHz M1 2.566111 GHz 13.94 dBm nd@ down 4,855 MHZ
T 1 2,565072 GHz -9.50 dBm nd8 26.00 dB TL L 2,565052 GHz -12.16 dbm nd8 26,00 d8
T2 1 2,569908 GHz -9.65 dBm Q factor 531.3 T2 1 2.569908 GHz -12.16 dém Q factor 528.5
L N J wa L J L]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG010720B

LTE Band 7

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

pectrum o pectrum -
Ref Level 30.00 dém  Offset 11,10 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 11.10 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 17.55 dBm| ™Il 17.77 dBm|
2.5026820 GHZ| 2.5025020 GHz
= 26.00 dB « - ngB,__ B 26.00 dB
04 o~ - ©.690000000 MHZ 104 / Tt 9.670000000 MHz
] 258.3 Q factor | 258.8
/ \
od 0d ' t
i1 il 1:
ki ¥
L4 i nd i i
20,6 i A ool A LR
) 30
-40d -40 d
50 df -50 di
60 d -60 db
CF 2,505 GHz 1001 pts Span 20.0 MHz CF 2.505 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 2,502682 GHz 17.55 dBm ndB down 9.65 MHz ML 1 2.502502 GHz 17.77 dém ndB down 9,67 MHZ
TL 1 2.500165 GHz -7.79 dém nd8 26.00 dB TL 1 2.500165 GHz -8.13 dém nd8 26.00 d8
T2 1 2,509855 GHz -8.23 dBm  factor 256.3 T2 1 2.509835 GHz -8.08 dBm  factor 256.8
—

L ) ]

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

pectrum pectrum
Ref Level 30.00 dém  Offset 11,10 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 11.10 db & RBW 300 kHz
o Att 30dE SWT 126 @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
™Il 17.92 dBm| ™Il 16.92 dBm|
2.5359190 GHz " 2.5363190 GHz
20 20
A ndB . 26.00 dB)| - 26.00 dB
04 - b TEw T ey 9.710000000 MHZ 104 o e, 9.910000000 MHz
] Q factor 261.2 7 Q factor 255.9)
od od
7] ]
-od 04 L]
A . . T W st ‘el
el - — |2 —
) 30
-40d -40 d
50 df -50 di
60 d -60 db
CF 2,535 GHz 1001 pts Span 20.0 MHz CF 2.535 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 2,535919 GHz 17.32 dém o down 9.71 MHz ML 2.536319 GHz 16.32 dBm ndB down 9,91 MHz
TL 1 2.530145 GHz -8.59 dBm nd8 26.00 dB TL 1 2.530045 GHz -9.67 dém nd8 26.00 d8
T2 1 2,539855 GHz -8.30 dBm  factor 2512 T2 1 2.539955 GHz 5.72 dém  factor 255.9
—

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

pectrum v pectrum o
Ref Level 30.00 GBm  Offset 11,10 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 11,10 db & RBW 300 khz
jo ALt 30d8 8SWT 12.6 ps & VBW 1MHz  Mode Auto FFT b ALt 30 de SWT 12.6 ps & VBW 1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
@19k Max | C e
MiL1] 17.20 dBm) MiL1] 17.00 dBm)
1 2.5672580 GHz 1 2.5674980 GHz]
o T e 26.00 dB @ - X 26.00 d8
w0 ol N T VY 9.830000000 MHz| wd St N Sl P 9.710000000 MHz
T Q factor 261.2| i Q factor \ 264.4)
/
0 0 d =
T r
-t0d J’ -10d T
I
S a -
e — =4 PL.0 _ 204 L. o _ -
30 -30
40 d -40d
50 df 50 d
-6 df -60 di
CF 2.565 GHz 1001 pts Span 20.0 MHz CF 2.565 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML f 2.567258 GHz 17.20 dem nd@ down 9.83 MHz ML 2567498 GHz 17.89 dam nd@ down 9.71 Wz
T 1 2,560045 GHz -6.69 dBm nd8 26.00 dB TL L 2560105 GHz -8.63 dBm n 26,00 d8
T2 1 2,569875 GHz -8.85 dBm Q factor 261.2 T2 1 2.569815 GHz -7.56 dBm Q factor 264.4
L )i ] o [ (]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG010720B

LTE Band 7

Lowest Channel / 15MHz / QPSK Lowest Channel / 15MHz / 16QAM

pectrum o pectrum -
Ref Level 30.00 dém  Offset 11,10 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 11.10 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 15.78 dBm| ™Il 15.04 dBm|
2.5054620 GHZ| 2.5081590 GHz
= 26.00 dB « ndB 26.00 dB
04 14.356000000 MHz 104 Pl pr e ap LA B 14.356000000 MHz
Q factor 174.5 ) Q factor 1 174.7
|
0 di 0
if i
BUE! i -10d
\ - n
204 ol oy . A o
Vi s % —
)
-40d -40 d
-50 d -50 di
60 d -60 db
CF 2.5075 GHz 1001 pts Span 30.0 MHz CF 2.5075 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 2.505462 GHz 15.78 dém ndB down 14.356 MHz ML 2.508159 GHz 15.04 dBm ndB down 14.356 MHz
TL 1 2.500397 GHz -10.72 dém nd8 26.00 dB TL 1 2.500337 GHz -11.22 dém nd8 26.00 d8
T2 1 2514753 GHz -9.92 dBm Q factor 174.5 T2 1 2.514693 GHz -10.67 dém Q factor 174.7

L )

iddle Channel /

15MHz / QPSK

Middle Channel / 15MHz / 16QAM

pectrum pectrum
Ref Level 30.00 dém  Offset 11,10 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 11.10 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 15.59 dBm| ™Il 15.19 dBm|
2. 191360 GHz
20 20
i T ndB 26.00 dB o 'Y 26.00 dB
04 T Bt niats 14.505000000 MHZ| 104 A AL AR A A B 14.266000000 MHz
! Q factor 174.6 i Q factor V\ 178.0
od 0d t
| [ 1 3
d 15 d J |
-0 5 ; -10 ¥
" A = / i
2 e =~ ol 20 dBm= CASS e G SV A
ST - CN W raY
) 30
-40 -40 df
50 df -50 di
-60 df -60 di
CF 2,535 GHz 1001 pts Span 30.0 MHz CF 2.535 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 2,532512 GHz 15.53 dBm ndB down 14.505 MHz ML 2.539138 GHz 15.13 dBm ndB down 14266 MHz
T1 1 2.527867 GHz -10.87 dém nd8 26.00 d8 T1 1 2.527837 GHz -11.10 d8m nd8 26.00 da
T2 1 2,542373 GHz -10.01 dém Q factor 174.5 T2 1 2.542103 GHz -10.41 dém Q factor 178.0

L )

Highest Channel / 15MHz / QPSK

Highest Channel /

15MHz / 16QAM

pectrum v pectrum o
Ref Level 30.00 GBm  Offset 11,10 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 11,10 db & RBW 300 khz
jo ALt 30d8 8SWT 12.6 ps & VBW 1MHz  Mode Auto FFT b ALt 30 de SWT 12.6 ps & VBW 1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
MiL1] 15.73 dBm) MiL1] 14.03 dBm)
2.5642080 GHz 565960 GHz,
20 N B 26.00 dB| 2 T ndg 26.00 dB|
0 » e N Py e 14.206000000 MHz 104 SR, . o BNy 14.565000000 MHz
T Q factor 180.5 H’ Q factor | 175.5
od ‘ od |
T 2
-10 d ¥ - -10 di f 3
L N, ]
S ey == AR v o Y
-30 -30
40 d -40d
50 df 50 d
60 d -60 di
CF 2.5625 GHz 1001 pts Span 40,0 MHz CF 2.5625 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML f 2.564208 GHz 15.73 dam nd@ down 14.206 MHz ML 2.556596 GHz 14.03 dam nd@ down 14,565 MHz
T 1 2,555367 GHz -10.46 dm nd8 26.00 d TL L 2,555247 GHz -11.94 dbm nd8 26,00 d8
T2 1 2,569573 GHz -10.47 dBm Q factor 1B0.5 T2 1 2.569813 GHz -12.26 dBm Q factor 175.5

L i

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG010720B

LTE Band 7

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

pectrum o pectrum -
Ref Level 30.00 dém  Offset 11,10 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 11.10 db & RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 14.92 dBm| ™Il 13.67 dBm|
2.5070430 GHZ| 2.5101600 GHz
= ! ndB 26.00 dB| « T ndB 26.00 dB|
w0 o Nl p e e B A, 19.381000000 MHz| wd S L BB AA i 18.981000000 MHz
i} Q factor 129.4 T Q factor \ 132.2
0 di 0
\
4 iy 4 Lt
-0 ' -10 ¥
20 d L o . L9
2 = 7 = ==y 7 e s -
O P Bk e~ ]
a0
-40d -40 d
-50 d -50 di
60 d -60 db
CF 2.51 GHz 1001 pts Span 40.0 MHz CF 2.51 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 2.507043 GHz 14.32 dBm ndB down 19.3681 MHz ML 2.51016 GHz 13.67 dém ndB down 18,961 MHz
TL 1 2,50025 GHz -12.17 dém nd8 26.00 dB TL 1 2.500609 GHz -12.97 dém nd8 26.00 d8
T2 1 2,51963 GHz -11.30 dém Q factor 125.4 T2 1 2.51959 GHz -12.12 dém Q factor 132.2

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

pectrum pectrum
Ref Level 30.00 dém  Offset 11,10 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 11.10 db & RBW 300 kHz
o Att 30de SWT  18.8ps @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@17k Max @17k Max
™Il 14.94 dBm| ™Il 14.94 dBm|
2. 2.5289660 GHz
= ndB 26.00 dB @ ndB 26.00 dB
. S e BB 10.141000000 MHz " | Ay B, 1B.661000000 MHz
1 7 Qfactor™ ’\‘ 1323 o ] omi:lu?\""’“'\l 135.5
od y 0 d
|
BUE! H 04 ¢
o |
s 20,4
i a2 W T 1
X . A A
) 30
-40d -40 d
50 df -50 di
60 d -60 db
CF 2,535 GHz 1001 pts Span 40.0 MHz CF 2.535 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 2,532043 Ghz 14.94 dBm ndB down 19.141 MHz ML 2.528566 GHz 14.94 dBm ndB down 18,661 MHz
TL 1 252533 GHz -11.01 dém nd8 26.00 dB TL 1 2.525689 GHz -10.01 dém nd8 26.00 d8
T2 1 2544471 GHz -11.23 dém Q factor 132.3 T2 1 2.544351 GHz -11.23 dém Q factor 135.5
—

)

Highest Channel / 20MHz / QPSK

Highest Channel / 20MHz / 16QAM

pectrum v pectrum o
Ref Level 30.00 GBm  Offset 11,10 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 11,10 db & RBW 300 khz
jo ALt 30d8 8SWT 1B.0 ps & VBW 1MHz  Mode Auto FFT b ALt 30 de SWT 1B8.5 s & VBW 1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
@19k Max |
MiL1] 15.12 dBm) MiL1] 13.15 dBm)
2.5593610 GHz 2.5601200 GHz]
20 ndg 26.00 dB| 2 ndg 26.00 dB|
i A AN " 19.181000000 MHz 3 P 18.981000000 MHz
04 o NAPYLAV VAVATLIN: IV WY wd ’ n,, iy o
i Q factor ‘! 133.4 ractii 134.9
o ! T 0 d
-0 d L(' -10 di
\
7 S AT 20 d RN T AR
e v Vs W \,\\M_
-30
40 d -40d
50 df 50 d
-6 df -60 di
CF 2.56 GHz 1001 pts Span 40.0 MHz CF 2.56 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
M1 1 2,559361 GHz 15.12 dBm nd@ down 19.181 MH2 M1 2.56012 GHz 13.15 dBm nd@ down 18,981 MHZ
T 1 2,55041 GHz -11.16 dbm nd8 26.00 dB TL L 2,55048 GHz -12.50 dBm nd8 26,00 d8
T2 1 2,56959 GHz -11.26 d8m Q factor 133.4 T2 1 2.569471 GHz -13.00 d8m Q factor 134.9

i

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A7-9 of 41




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG010720B

LTE Band 7

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

pectrum o pectrum -
Ref Level 30.00 Gbm  Offset 11,10 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 11,10 dB e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 53 aBm ™Il 15.00 dBm)
300 GHz 2.5093760 GHz
= hdB 26.00 dB « ndB K] 26.00 dB
w0 o P FAVAWL: TE 4.895000000 MHz 04 T ATy, e i P L ) ©.810000000 MHz
T Q factor W,\ 511.4) 7 Q factor ! 255.8
od 7 v o |
/ 4 h §
BUE! - 10 ' :
N \ ) ] b
e = - -20.48m- =
30
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.5025 GHz 1001 pts Span 10.0 MHz CF 2.505 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 2,503259 GHz 13.94 dBm ndB down 4.655 MHz ML 2.509376 GHz 15.08 dBm ndB down 9,51 MHz
TL 1 2,500042 GHz -12.12 dam nds 26.00 dB TL L 2.500165 GHz -11.36 dam nds 26.00 d8
T2 1 2,504933 GHz -11.72 dém Q factor 5114 T2 1 2.509975 GHz -10.55 dém Q factor 255.8

L ) ]

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

pectrum pectrum
Ref Level 30.00 dém  Offset 11,10 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.10 db & RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 14.50 dBm| ™Il 15.05 dBm)
314200 GHZ 6610 GHz
= T ndB 26.00 dB @ X ndB 26.00 dB
g AV Ao B o s 4.865000000 MHZ| 104 e it B NV AT P S TP S 9.730000000 MHZ|
f Q factor Al 520.7 f Q factor 260.4
od ; od ;’
BUE! -10d
] |
- | 20 dfmia AN -
Ry E SN S
ol A -
30
-40d -40 d
50 df -50 di
60 d -60 db
CF 2,535 GHz 1001 pts Span 10.0 MHz CF 2.535 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 2,533142 Ghz 14.50 dBm ndB down 4.685 MHz ML 2.533861 GHz 15.05 dBm ndB down 9,73 MHZ
TL 1 2532582 GHz -11.43 dém nd8 26.00 dB TL 1 2.530185 GHz -10.18 dém nd8 26.00 d8
T2 1 2,537448 GHz -11.55 dém Q factor 520.7 T2 1 2.539915 GHz -11.25 dém Q factor 260.4

L ) ]

Highest Channel / 5MHz / 64QAM

Highest Channel / 10MHz / 64QAM

pectrum pectrum
Ref Level 30.00 dém  Offset 11,10 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.10 db & RBW 300 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 13.94 dBm| ™Il 16.07 dBm|
544200 GHz 562790 GHz
20 20
k ndB 26.00 dB 26.00 dB
04 [ PR - [P 4.875000000 MHZ, 104 o Bl ke 9.990000000 MHZ|
qlactor \ 526.2 ] Q factor 256.9
od L 0 d
F 5
04 10 d
20 d 7 \ - 20.dBm = —
e o R g e
a0 -30 -
-40d -40 d
-50 d -50 di
-60 df -60 di
CF 2.5675 GHz 1001 pts Span 10.0 MHz CF 2.565 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 2.565442 GHz 13.94 dBm ndB down 4.675 MHz ML 2.566279 GHz 16.07 dBm ndB down 9,99 MHZ
TL 1 2.565052 GHz -11.94 dém nd8 26.00 dB TL 1 2.559985 GHz -9.93 dém nd8 26.00 d8
T2 1 2,569923 GHz -11.96 dém Q factor 526.2 T2 1 2.560975 GHz -10.12 dém Q factor 256.9

L ) ]

L )i

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG010720B

LTE Band 7

Lowest Channel / 15MHz / 64QAM Lowest Channel / 20MHz / 64QAM

pectrum o pectrum =
Ref Level 30.00 dém  Offset 11,10 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 11.10 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 7.95 ABm ™Il 5+ aBm
2.5127450 GHZ| 2.5142360 GHz
= ndB mi 26.00 dB| « nia 26.00 dB|
AN e Lo B 14146000000 MHz s o 18.741000000 MHz
104 Yy rd 10 , . e o e
J Q factor 177.6 [ Q fdctor V' \ 134.2
0 di ﬂ ik 0 "r
o , : s | !
10 ! ¥ 10 ¢ ¥
J ! |
20 diany I 7Y Fi TS A
AN S VAl o WA TEL VS, CARN
a0
40 df 40 d
50 df 50 di
-60 df -60 di
CF 2.5075 GHz 1001 pts Span 30.0 MHz CF 2.51 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 2,512745 GHz 13.95 dBm ndB down 14,146 MHz ML 2.514238 GHz 13.54 dBm ndB down 18,741 MHz
T1 1 2,500427 GHz -12.44 dBm nd8 26.00 dB TL 1 2.500609 GHz -11.71 dém nd8 26.00 d8
T2 1 2,514573 GHz -13.26 dém Q factor 177.6 T2 1 2.519351 GHz -14.30 dém Q factor 134.2
L ) - L )i ) L

Middle Channel / 15MHz / 64QAM Middle Channel / 20MHz / 64QAM

ectrum o pectrum -
Ref Level 30.00 dém  Offset 11,10 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 11.10 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 12.81 dBm| ™Il 13.51 dBm|
2.5903850 GHZ| 2.
= M1 ndB 26.00 dB @ f‘ ndB 26.00 dB
X
4 . P e B i 14.206000000 MHz . N By = 1B.941000000 MHz
® ] T afacfor™ vy 178.1 1 1" TRy 133.6
od t 0d
! } / n
BUE! ¥ -10d L
| | 0 / |
| 20 U, v ™ - 20 48 VYA Y
v v D T PR Sl R v P
a0 30 =
40 df 40 d
50 df 50 di
60 d -60 db
CF 2,535 GHz 1001 pts Span 30.0 MHz CF 2.535 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 2,530385 GHz 12.81 dBm ndB down 14.206 MHz ML 2.531364 GHz 13.51 dBm ndB down 18,941 MHz
TL 1 2.527927 GHz -11.74 dém nd8 26.00 dB TL 1 2.52541 GHz -12.94 dBém nd8 26.00 d8
T2 1 2,542133 GHz -13.27 dém Q factor 178.1 T2 1 2.544351 GHz -11.98 dém Q factor 133.6
— —
L I ) - L I ) L

Highest Channel / 15MHz / 64QAM Highest Channel / 20MHz / 64QAM

pectrum v pect
Ref Level 30.00 GBm  Offset 11,10 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 11,10 db & RBW 300 khz
jo ALt 30d8 8SWT 12.6 ps & VBW 1MHz  Mode Auto FFT b ALt 30 de SWT 1B8.5 s & VBW 1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
@19k Max |
MiL1] 12.85 dbm) MiL1] 12.06 dBm)
2.5578250 GHz 2.5562440 GHz]
20 M1 ndg 26.00 dB| 2 dB 26.00 dB|
: A \ 14.296000000 MHz A B 19.261000000 MHz
10d cotFoendn ol _en nBen, o, 104 . 2 a _g\," -
T Q factor™ 178.9) v otk g, =" 132.7)
od 0 |
-0 d = -10 di
¥
\ \
20 d - 20 d \
J e L M bl , | e
wpvaradl ket TS ey e [N i AR Y
30 <30
40 d -40d
50 df 50 d
-6 df -60 di
CF 2.5625 GHz 1001 pts Span 40,0 MHz CF 2.56 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
M1 1 2,557825 GHz 12.85 dBm nd@ down 14.296 MH2 M1 2.556244 GHz 12.08 dBm nd@ down 19.261 MHZ
T 1 2,555307 GHz -13.70 dBm nd8 26.00 dB TL L 2,55029 GHz ~14.04 dBm n 26.00 d8
T2 1 2,569603 GHz -12.64 dBm Q factor 178.9 T2 1 2.56955 GHz -13.68 dam Q factor 132.7
L ] Ao L ] L.

TEL : 886-3-327-3456 Page Number T A7-11 of 41
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG010720B

Occupied Bandwidth

Mode LTE Band 7 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - 451 4.52 9.05 9.03 | 1346 | 13.37 | 17.86 | 17.86
Middle CH - - - 4.51 4.53 9.07 9.01 | 1343 | 1343 | 17.86 | 17.98
Highest CH - - - 4.50 4.50 9.03 9.05 | 1346 | 1343 | 17.82 | 17.86
Mode LTE Band 7 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - 4.49 - 9.07 13.46 17.90 -
Middle CH - - - 4.51 - 9.05 13.40 17.86 -
Highest CH - - - 4.50 - 9.07 13.43 17.90 -
TEL : 886-3-327-3456 Page Number : A7-12 of 41
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG010720B

LTE Band 7

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

pectrum o pectrum =
Ref Level 30.00 dém  Offset 11,10 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.10 db & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@17k Max (@17 Max
™Il 5.76 aBm ™Il 15.01 dBm|
20 2.50310900 GHz - 2.50085200 Ghz
o R ¥ OccBw 4.505494505 MHz Oce By 4.5154B4515 MHz
B T T N T . e AV s WO VLN, Rl o
10 d 7 T 10 ¥
o ¢ ! 0 4
T T i v
/ \ { |
BUE! : -10d r }
A A
el agpdum ol ™ N . N ~ ~ ‘
) 30
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.5025 GHz 1001 pts Span 10.0 MHz CF 2.5025 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 2,503109 GHz 15.76 dBm ML 1 2.500852 GHz 15.01 dBm
TL 1 2,5002423 GHz 10.78 dém Oce Bw 4.505494505 MHz2 TL 1 2.5002423 GHz 8.65 dBém Oce Bw 4.5154B4515 MH2z
T2 1 25047478 GHz 10.98 dBm T2 1 2.5047577 GHz 9.57 dbm
L ) - L )i ) L

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ectrum o pectrum -
Ref Level 30.00 dém  Offset 11,10 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.10 db & RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 5.61 aBm ™Il 14.27 dBm|
72900 GHz 289200 GHz
20 20
X QB 4.505494505 MHz "Y- Oce B 5474525 MHz
} Tirdermumnadn ] are . 11 I N P
0 i 10
i \ f 1
J \ P | |
od T 0 Y
/ \ / \
10 df ; L 10 o 4
" A / [N
" AW 2. di oy
= ] 2P SV, TN AT S A
a0 30
-40d -40 d
50 df -50 di
60 d -60 db
CF 2,535 GHz 1001 pts Span 10.0 MHz CF 2.535 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 2,535729 GHz 15.61 dBm ML 2.532692 GHz 14.27 dBm
TL 1 2.5327423 GHz 9.25 dém oce Bw 4.505494505 MHz T1 1 2.5327323 GHz 9.73 dBm oce Bw 4.525474525 MHZ
T2 1 25372478 GHz 10.43 dBm T2 1 2.5372577 GHz 9.62 dbm
— —
L I ) - L I ) L

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

pectrum v pectrum
Ref Level 30.00 GBm  Offset 11,10 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 11,10 db & RBW 100 khz
jo ALt 30d8 8SWT 10 ps @ VBW 300 kHz  Mode Auto FFT b ALt 30 de SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
MiL1] 5.75 dBm MiL1] 14.51 dBm)
20 . 2.56581200 GHz o 2.56764000 GHz
J\,_V‘ Occ Bw 4495504496 MHz| Occ Bw 4.495504496 MHz|
N U, N S S S e, - L, R L5
04 y & i wd s \s N LY, SENAN V.
| | 1
04 0ol |
/ / !
BUE 7 -10 o &
sl o sy 204 - o/ Voo
2 = ) 77 TN A
-30 -30
40 d -40d
50 df 50 d
-6 df -60 di
CF 2.5675 GHz 1001 pts Span 10.0 MHz CF 2.5675 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2.565812 GHz 15.75 dam ML 2,56764 GHz 14,51 dam
T 1 2,5652522 GHz 10.99 dBm Oce Bw 4,495504496 MHz TL L 25652522 GHz 9.62 dBm Oce Bw 4.495504496 MHz
T2 1 2.5697478 GHz 10.42 dom T2 1 2.5697478 GHz 9.52 dam

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG010720B

LTE Band 7

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

pectrum o pectrum =
Ref Level 30.00 dém  Offset 11,10 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 11.10 db & RBW 300 kHz
o Att 30dE SWT 126 @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 18.11 dBm| ™Il 16.76 dBm|
20 M1 2.5077970 GHZ| - 2.5025420 GHz
I o 0ccBk - 1 0.050940051 MHz Occ By : 9.030969031 MHz
e Lo T T T A R
10 d - 10 d 1
/ \
od ,ﬁ ! od
/ {
10 d / -10 di . L
/ \
e A e g A S L L
-_ - \ -
) 30
-40 -40 df
50 df -50 di
-60 df -60 di
CF 2,505 GHz 1001 pts Span 20.0 MHz CF 2.505 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 2.507797 GHz 18.11 dBm ML 2.502542 GHz 16.76 dBm
TL 1 2,5005045 GHz 11.29 dém Oce Bw 9.050945051 MHz TL 1 2.5004845 GHz 10.26 dBm Oce Bw 9.030969031 MHz
T2 1 2 5095554 GHz 12.39 dBm T2 1 2.5095155 GHz 10.72 dBm
L ) - L )i ) L

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ectrum o pectrum -
Ref Level 30.00 dém  Offset 11,10 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 11.10 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 16.79 dBm| 16.19 dBm|
0 " 2.5963790 GHZ| - 2.5377570 GHz
. - X Occ Briy, T 9.070920071 MHz 9.010989011 MHz
TR SNPAVARIY IRP o T T1 S
10 di 10 d ; =
\ / 4
o4 1 0 di I L
] \ I ‘
104 \ |
\ - ] ey
] \ ./ W AWaY ~
— =
a0 30
-40 -40 df
50 df -50 di
60 d -60 db
CF 2,535 GHz 1001 pts Span 20.0 MHz CF 2.535 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 2,536379 GHz 16.79 dBm ML 2.537757 GHz 18.13 dBm
TL 1 25304645 GHz 10.30 dBm Oce Bw 9.070925071 MHz TL 1 2.5304845 GHz 9.90 dém oce Bw 9.010989011 MHZ
T2 1 25395355 GHz 12.11 dBm T2 1 2.5394955 GHz 9.54 dBm
— —
L I ) - L I ) L

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

pectrum v pect
Ref Level 30.00 GBm  Offset 11,10 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 11,10 db & RBW 300 khz
jo ALt 30d8 8SWT 12.6 ps & VBW 1MHz  Mode Auto FFT b ALt 30 de SWT 12.6 ps & VBW 1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
MiL1] 16.86 dbm) MiL1] 16.02 dbm)
2 2.5632620 GHz o 2.5628420 GHz]
I.}\. . . g‘\\‘;ﬂ\l‘\)r‘ 0.030969031 MHz| T J Occ R_)‘M : 0.050949051 MHz|
10d 10 ds — -
| |
\ ! \
\ i |
LE 1 I 0 / \
! {
tod / | 04 |
~ . g 1
» ,,_,—-"/ o A _ o e AV g avar .
-30 -30
40 d -40d
50 df 50 d
-6 df -60 di
CF 2.565 GHz 1001 pts Span 20.0 MHz CF 2.565 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2.563262 GHz 16.86 dam ML 2562842 GHz 16.02 dam
T 1 25604845 GHz 10.76 dBm Oce Bw 9.030965031 MHz TL L 2.5604645 GHz 10.42 dBm Oce Bw 9.050949051 MHz
T2 1 2,.5695155 GHz 11.21 dBm T2 1 2.5695155 GHz 9. 44 dBm

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG010720B

LTE Band 7

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

pectrum o pectrum =
Ref Level 30.00 dém  Offset 11,10 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 11.10 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
16.20 dBm| ™Il 15.54 dBm|
20 2.5066910 Griz - | 2.5125950 GHz
; 13.456543457 MHz Occ B 13366633367 MHz
P e AV R A
10 d 10 d
{ /
od ] od t
{ \
-10 - -10 df 7 -
- P LA o / S ans]
20 g VAT RO JBm A -
) 30
-40 -40 df
50 df -50 di
-60 df -60 di
CF 2.5075 GHz 1001 pts Span 30.0 MHz CF 2.5075 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 2506631 GHz 16.28 dBm ML 1 2.512595 GHz 15.54 dBm
T1 1 2.5008167 GHZ 10.84 dBm oce Bw 13.456543457 MHz T1 1 2.5008167 GHzZ 8.86 dBm oce Bw 13.366633367 MHz
T2 1 25142732 GHz 12.18 dBm T2 1 2.5141833 GHz 9.08 dém
L ) - L )i ) L

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ectrum &3 &3
Ref Level 30.00 Gbm  Offset 11,10 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 11,10 dB e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™l 16.04 dBm| ™Il 19.15 dBm|
2.5964690 GHZ| 2.5323330 GHz
= , 13426575427 MHz @ J;, - 13.426573427 MHz
i T ] - A -
o ! o oty PN N
\ 1
ad | 0d |
] " , x
-0 e T -10 ] T
- AW YA, 2000 i n
e Ty RN AV s
VY ot
) 30
-40 -40 df
50 df -50 di
60 d -60 db
CF 2,535 GHz 1001 pts Span 30.0 MHz CF 2.535 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 2,536469 GHz 16.04 dBm ML 2.532333 GHz 14.15 dBm
TL 1 2,5282867 GHz 10.19 dBm Occ 8w 13.426573427 MHz TL L 2.5282867 GHz 9.08 dém Occ 8w 13.426573427 MHZ
T2 1 25417133 GHz 10.08 dBm T2 1 2.5417133 GHz 9.40 dBm
— —
( X ] = C i ] =
pectrum v pect
Ref Level 30.00 GBm  Offset 11,10 0B & RBW 300 khz RefLevel 30,00 Bm  Offset 11,10 dB & RBW 300 kHz
o att 30dB SWT  12.6ps @ VBW 1MHz  Mode Auto FFT e att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.44 dBm| mili] 16.51 dBm|
20 2.5600120 GHZ| - 2.5589340 GHz
X Oce B 13.456543457 MHz ~OccBw 18.426573427 MHz
04 A et e 10 d T P A vt A L
| i 1
04 T t 0ol |
/ |
10 df L\ 10 o |
20,4 g N - Al
2R A [ M Vi e CYR=TiT S
a0
-40d -40 d
50 d -50 di
&nd 60 d
CF 2.5625 GHz 1001 pts Span 90.0 MHz CF 2.5625 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML 1 2,560012 GHz 15.44 dBm ML 2.558934 GHz 16.51 dBm
TL 1 2,5557567 GHz 10.25 dBm Occ Bw 13.456543457 MHz TL L 2.5557867 GHz 8.46 dBm Occ Bw 13.426573427 MHZ
T2 1 2,5602133 GHz 9.52 dBm T2 1 2.8692133 GHz 9.70 dém

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG010720B

LTE Band 7

Lowest Channel / 20MHz / QPSK Lowest Channel / 20MHz / 16QAM

pectrum o pectrum =
Ref Level 30.00 dém  Offset 11,10 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 11.10 db & RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 14.93 dBm| ™Il 13,44 dBm|
2.5140360 GHZ| 2.5179520 GHz
= i Sl B : 17.862137862 MHz « occBw M 17.862137862 MHz
104 ’ 3 cnsfmnd et e e : 104 £\ el Ao s AN o o
od t T od l
/ \ |
-0 d £ -10 di
f N /
20 d - e e -~ 20 di e B AR -
JC AT Bk IMEEVAR ST Py d U P~ i
) a0
-40d -40 d
-50 d -50 di
60 d -60 db
CF 2.51 GHz 1001 pts Span 40.0 MHz CF 2.51 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 2,514036 GHz 14.93 dBm ML 1 2.517952 GHz 13.44 dBm
TL 1 2.501049 GHz 9.57 dém oce Bw 17.862137862 MHz T1 1 2.5010889 GHz 8.14 dBm oce Bw 17.8621378B62 MHz
T2 1 25189111 GHz 9.89 dbm T2 1 2.518951 GHz 9.57 dbm
L ) - L )i ) L

Middle Channel / 20MHz / QPSK

ectrum &2 i
Ref Level 30.00 dém  Offset 11.10 db & RBW 300 kHz Ref Level 20,00 dém  Offset 11.10 db & RBW 300 kHz
o Att 30de SWT  18.8ps @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 14.03 dBm| ™Il 13.14 dBm|
0 2.5944810 GHZ| - 2.5341610 GHz
F-'l Oce B 17.862137862 MHz 17.982017982 MHz
Podlrmmred ™ oot | s S \,
104 I’n ™ W ba 104 ‘ o Iy e
|
od | od /
; l. / l
-10 df + -0 7 T
A A A |
fen g o8 =5 S BT et T gy
o N WV )
) 30
40 df 40 d
50 df 50 di
-60 df -60 di
CF 2,535 GHz 1001 pts Span 40.0 MHz CF 2.535 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 2,534481 GHz 14.03 dBm ML 2.534161 GHz 13.14 dBm
TL 1 2526009 GHz 11.57 dém Oce Bw 17.862137862 MHz TL 1 2.526009 GHz 9.51 dém Oce Bw 17.982017982 MHz
T2 1 25438711 GHz 8.70 dbm T2 1 2.543991 GHz 9.03 dém
— —
L I ) - L I ) L

Highest Channel / 20MHz / QPSK Highest Channel / 20MHz / 16QAM

pectrum v pectrum
Ref Level 30.00 GBm  Offset 11,10 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 11,10 db & RBW 300 khz
jo ALt 30d8 8SWT 1B.0 ps & VBW 1MHz  Mode Auto FFT b ALt 30 de SWT 1B8.5 s & VBW 1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
MiL1] 14.92 dbm) MiL1]
2 2.5599600 GHz o 2.557
o 3 oOce Bw : 17.822177822 MHZ| Ml Oce Bw 17.862137862 MHz
04 O, Lot g NN by 104 TLA_fens L U PR WP B
| \ s 4 |
od 0 7 T
-0 d ,J -10 di “I
J . { \
20d PN e ™ i = ~
A L wiS TV AT e A i
-30
40 d -40d
50 df 50 d
-6 df -60 di
CF 2.56 GHz 1001 pts Span 40.0 MHz CF 2.56 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2.55996 GHz 14,92 dBm ML 2.557363 GHz 13.27 dam
T 1 2,5510989 GHz 10.14 dBm Oce Bw 17.822177822 MHz TL L 2551049 GHz .03 dBm Oce Bw 17.862137862 MHz
T2 1 2.5689111 GHz 9.87 dam T2 1 2.5689111 GHz 8.83 dam
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LTE Band 7

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

pectrum o pectrum =
Ref Level 30.00 dém  Offset 11,10 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.10 db & RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 13,48 dBm| ™Il 15.04 dBm)
20 2.50348900 GHz - . 2.5017630 GHz
Bic B 4.4B5514486 MHz ¥ Oce B 0.070929071 MHz
1 - R R o L R W R
10 d - o o . ANANIN] ) 10 di Vad AN -
i \ [ \
i L
od t 0 7 ¥
o / \ nd / |
/ - ./ \
20 o N 20 dpei S —
s s My -
o 30
-40d -40 d
-50 d -50 di
60 d -60 db
CF 2.5025 GHz 1001 pts Span 10.0 MHz CF 2.505 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 2,503489 GHz 13.48 dBm ML 2.501763 GHz 15.84 dBm
TL 1 2,5002722 GHz 8.26 dBm oce Bw 4.485514486 MHz T1 1 2.5004645 GHz 9.56 dBm oce Bw 9.070929071 MHZ
T2 1 25047577 GHz 7.29 dém T2 1 2.5095355 GHz 10.04 dBm
L ) - L )i ) L

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ectrum o pectrum -
Ref Level 30.00 dém  Offset 11,10 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.10 db & RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 14.17 dBm| ™Il 16.22 dBm|
0 1407100 GHZ - o 2.5341410 GHz
I Occ By 4.505494505 MHz o x 9.050949051 MHz
) I T ATAV L ol L ek et
104 T\)— ¢ Lt ol y X 10 df i
1‘ [
od i od
{ f
BUE! -10d
_/ \
20t —— — LN A—
AP e i L. ] YA
-40 -40 df
50 df -50 di
60 d -60 db
CF 2,535 GHz 1001 pts Span 10.0 MHz CF 2.535 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 2.534071 GHz 14.17 dBm ML 2.534141 GHz 16.22 dém
T1 1 2.5327423 GHz 8.07 dBm oce Bw 4.505494505 MHz T1 1 2.5304446 GHzZ 9.95 dBm oce Bw 9.050949051 MHZ
T2 1 25372478 GHz 9.17 dbm T2 1 2.5394955 GHz 9.27 dBm
— —
L I ) - L I ) L
pectrum v pectrum
Ref Level 30.00 GBm  Offset 11,10 0B & RBW 100 kHz RefLevel 30,00 Bm  Offset 11,10 dB & RBW 300 kHz
o att a0ds BWT 19 ps @ VBW 300 kHz  Mode Auto FFT e att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 13.86 dBm| mili] 14.76 dBm|
2.56544200 GHz, 2.56785
e Oce Bw 4.495504496 MHz & Oce db‘r 9.070929071 MHZ]
oA v . A L T e e o T LT
104 ‘l N VIR, Ja¥. 8 i 104 Sai¥a e ! :
/ |
od 4 od - t
10 df : \ 10 df / |
) | \ ) / |
20 da T L 20 di P —=
VP Ve oy Jpili=t e awy ~
50 -30
-40 -40 df
50 d -50 di
-60 d 60 d
CF 2.5675 GHz 1001 pts Span 10.0 MHz CF 2.565 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 2 565442 GHZ 13.86 dBm M1 2.567857 GHz 14.76 dBm
TL 1 2,5652522 GHz 8.70 dBm Occ Bw 4.495504456 MHz TL L 2.5604448 GHz .69 dBm Occ Bw 9.070929071 MHz
T2 1 2.5697478 GHz 9.47 dBm T2/ 1 2.5695155 GHz 9.45 dBm
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG010720B

LTE Band 7

Lowest Channel / 15MHz / 64QAM

Lowest Channel / 20MHz / 64QAM

pectrum o pectrum =
Ref Level 30.00 dém  Offset 11,10 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 11.10 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 13.79 dBm| ™l 13.07 dBm|
20 2.5048630 GHZ| - 2.5118380 GHz
Oce B 13.456543457 MHz T ocenw 17.002007902 MHz
10 d f.. ff _ Ao 6 104 P = — S N
! 7T
od 7 gl 0d !
. ) | l
-0 / -10
T li \
Pk = T ; I ; ry
| e . L v e
-30 a3
-40 -40 df
-50 d -50 di
-60 df -60 di
CF 2.5075 GHz 1001 pts Span 30.0 MHz CF 2.51 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 2,504863 GHz 13.79 dBm ML 1 2.511638 GHz 13.87 dém
TL 1 2.5007567 GHz 9.99 dém Oce Bw 13.456543457 MHz TL 1 2.501049 GHz 7.45 dBm Oce Bw 17.902097902 MHz
T2 1 25142133 GHz 8.79 dbm T2 1 2.518951 GHz 8.79 dbm
L ) - L )i ) L
ectrum &3 pectrum &3
Ref Level 30.00 dém  Offset 11,10 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 11.10 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 14.37 dBm| ™Il 12.20 dBm|
0 2.5975170 GHZ| - 2.5368380 GHz
5\! By 13396605397 MHz 11 OccBw 17.862137862 MHz
T e g o . T - X
10 df v 1 el WV, s 10 d Y S Ko 7= =
{ | {
od T T 0d r
/ \ !
BUE ;‘ -10 di 5 l.
I } o [ \
20 d fore * =
: R Sy i -
30 s
-40d -40 d
50 df -50 di
60 d -60 db
CF 2,535 GHz 1001 pts Span 30.0 MHz CF 2.535 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 2537517 Ghz 14.37 dBm ML 2.536838 GHz 12.20 dBm
TL 1 25287867 GHz 8.06 dém Oce Bw 13.396603397 MHz TL 1 2.526049 GHz 8.06 dém Oce Bw 17.862137862 MHZ
T2 1 25416833 GHz 7.51 dém T2 1 2.5439111 GHz 8.10 dbm
— —
L I ) - L I ) L

Highest Channel / 15MHz / 64QAM

Highest Channel /

20MHz / 64QAM

pectrum v pect
Ref Level 30.00 GBm  Offset 11,10 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 11,10 db & RBW 300 khz
jo ALt 30d8 8SWT 12.6 ps & VBW 1MHz  Mode Auto FFT b ALt 30 de SWT 1B8.5 s & VBW 1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
@19k Max |
Mi[1] Mi[1]
20 ; 20 - o
Occ Bw 13.426573427 MHz| Occ Bw 17.902097902 MHz
e — o At o " T1 o - 2
10 d; ; 10 e Tt T
/ \ /
od t 0d
7 1 /
-t d \ 10 d
7 T T
/ | / \
N = S 0 d -
ANV v ™ %' —~ fionf T ~ I
p -/ e sapeinanee N [ A WA Iy
)
40 d -40d
50 df 50 d
60 d -60 di
CF 2.5625 GHz 1001 pts Span 40,0 MHz CF 2.56 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2.563519 GHz 1259 dam ML 2.562597 GHz 13.24 dam
T 1 2,5557667 GHz 8.17 dBm Oce Bw 13.426573427 MHz TL L 2,551009 GHz 7.62 dm Oce Bw 17.902097902 MHz
T2 1 25692133 GHz 7.97 dam T2 1 2.5689111 GHz 7.28 dam
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG010720B

Conducted Band Edge

LTE Band 7 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

trum o || Spects
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30,00 dBm Offset 11.10 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHE GHEEKARS_ PARS
20 db’_{“‘.‘ BPURIOUS )L INE _ABS PABS ‘ 20 th‘.‘P' 'PllHlﬁ IS_LINE_ABS PASS
10 dem [ll 10 dBm . \
ode \ 0 dem '
-10 dam 1| -10 dem {
SPURIDUS_LINE_ABS I l -20 dem 1 \ [
-30 dBm / \ ﬂ -30 dem A‘ } \
-40 dBm T \ "\ -40 dBm ri Y
. A\
60 dam -50 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz | |['start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
RangeLlow | Rangeup | RBW | Freguency Powerabs |  alimit Rangelow | Rangeup | RBW | Fraquency | Powerabs | ALimit
2.475 GHz £.454 GHz 1.000 tiHz 2:49390 GHz -46.71 dBm -21.71 d8 2.565 GHz 2.570 GHz 100.000 kHz 2.56968 GHz 20.68 dBm -5.12 de
2,494 GHz 2,496 GHz 1.000 MHz 2,49593 GHz -38.89 dém -25.89 d& 2,570 GHz 2.571GHz | 100,000 kHz 2 t7001 GHe 17,58 dem = cads
2.496 GHz 2.499 GHz 1.000 MHz 2,49849 GHz -33.26 dém -23.26 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.67148 GHz ~33.56 dbm ~23.56 db
2,439 GHz 2.500 GHz 100.000 kHz 2.49955 GHz -17.88 dém 2,575 GHz 2,576 GHz 1,000 MHz 2.57599 GHz -45.49 dbm -32.49 dB
2.500 Hz 2.505 GHz 100.000 kHz 2.50034 GHz 20.75 dBm 2.576 GHz 2.595 GHz 1.000 MHz 2.57600 GHz -45.75 dBm -20.75 dB
T —
I I )
Date: 25.MAR.2020 16:51:23

Lowest Band Edge / Full RB Highest Band Edge / Full RB

rectrum ué:' Spect
Ref Level 30.00 dBm  Offset 11.10 dB Mode Auto Sweep Ref Level 30,00 dBm Offset 11.10 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr [@1 avoPwr
Limit §heck | SPURIGHE GHEEKARS_ PARS
20 dbife_BPURIOUS LINE ABS o0 chife—$PURIODS LINE ABS PASS
10 dem 10 dBm
f
08 {f L6 cern W\
-10 dBm 10 dem |
R s ’ 20 dBm L
SPURIOUS_LINE_ABS ] _./rl-" 7 5 "'*1\‘ [
-30 dBm M” -30 dBm ]
| T,
-40 dam T -40 dem e
st R
o 50 dem
-60 dBm -60 dBm
Start 2.475 GHz 10005 pts Stop 2.506 GHz | |[[Start 2.565 ahz 10005 pts Stop 2.595 GHZ
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit | Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
2.475 GHz 2.494 GHz 1.000 MH2 Z.40394 GH2 -31.49 dém -6.49 dB 2,565 GHz 2.570 GHz 100.000 kHz 256559 GHz 7.42 dém -22.58 db
2,494 GHz 2,496 GHz 1,000 MHz 249597 GHz -21.10 dém -8.10 d& 2.570 GHz 2.571 GHz 100.000 kHz 2.57000 GHz -20.52 dBm -10.52 dB
2436 Gz 2.498 GHz 1.000 MHz 249685 GHz -15.70 dBm -5.70 d§ 2.571 GHz 2.575 GHz 1.000 MHz 2.57111 GHz -15.47 dBm -5.47 d8
2,499 GHz 2,500 GHz 100,000 kHz 2,49999 GHz -20.29 dém -10.29 d& 5 575 GH= 2,576 GHz 1.000 MHz 2.57502 GHz 28,74 dBm C1e.74 dB
2,500 GHz 2,505 GHz 100,000 kHz 2,50079 GHz 7,57 dém -22.43 dB 5676 GHz 5595 GHz | 1.000 MH2 5 £7620 GHZ ~35.06 dhm 706 b
—
Il ] - | o
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SPORTON LAB.
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LTE Band 7 / 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

trum o] Spects
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30,00 dBm Offset 11.10 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr [@1 avoPwr
Limit §heck PARS | SPURIGHEGHBEKARS_ PARS
20 db’.ue BPURIOUS LINE ABS PABS 20 th‘n‘P' 'PIIH[ﬁ IS_LINE_ABS PASS
10 dem “\ 10 dBm . \
ode L 0 dem f \
-10 dem \‘ -10 dem J
SPURIOUS_LINE_ABS ! l 20 cém J' \ |
-30 dBm I \ ‘nl -30 dem 1
-40 dBm ! - ||| -#0 dBm Lt
. Vi do .
Sl 7 B
-60 dBm -60 dem
Start 2.475 GHz 10005 pts Stop 2.505 GHz | |['start 2.565 aHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
RangeLlow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Fraquency | Powerabs | ALimit
2,475 GHz £:494 GHz 1.000 MHz 249570 GHz -48,95 dbm -21.95 dB 2,565 GHz 2.570 GHz 100.000 kHz 2.56967 GHz 20.42 dBm -9.58 d8
2.494 GHz | 2.496 GHz 1.000 MHz 2.49594 GHz | -39.54 dBm -26.54 d8 2.570 GHz 2.571 GHz | 100.000 kHz | 2.57001 GHz -18.44 dBm -8.44 dB
2,496 Gz 2.499 GHz 1.000 MHz 249893 GHz -29.56 dem -19.56 d 2.571 GHz 2.575 GHz 1.000 MHz 2.57100 GHz -31.14 dBm -21.14 dB
2:499 GHz 2.500 GHz 100,000 kHz 249595 GHz -17.26 dém 728 .de 2,575 GHz 2.576 GHz 1,000 MHz 2,57570 GHz -36.00 dBm -23.00 dB
2.500 GHz 2.505 GHz 100.000 kHz 2.50035 GHz 20.30 dBm ~9.70 45 2.576 GHz 2.595 GHz 1.000 MHz 2.57632 GHz -45.16 dBm -20.16 dB
T —
Il - | >
Date: 25.MAR.2020 16:51:54

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.10 d&

Mode Auto Sweep

Spect

Ref Level 30,00 dém
SGL Count 100/100

Offset 11.10 dg

Mode Auto Sweep

@1 AvoPwr [@1 avoPwr
Limit §heck | SPURIGIE CLiNEKARS_ PABS
20 abipe_§PURIOUS LINE ABS 20 dhiRE_$PURIOUS LINE_ABS PASS
10 dBm 10 dBm
0ds ff Uill cem 1\
-10 dBm I F10 dem -
nnane | wﬂ! -20 dBm l
SPURIOUS_LINE_ARS ""ﬂh |
i ] et ; ag b,
30 dBm L 30 dBm o
-40 dam -40 dem [t
e -S0 dém =
-60 dBm 50 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz | |[[Start 2.565 Ghz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs |  Atimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
2.475 GHz 2.494 GHz 1.000 MHz 249397 GHz -31.53 dém -6.53 d& 2,565 GHz 2.570 GHz 100.000 kHz 2.56535 GHz 6.28 dBm -23.72 d8
2,494 GHz 2.496 GHz 1,000 MHz 2,49599 GHz -23.45 dBém -10.45 d& 2,570 GHz 2.571 GHz 100.000 kHz 2,57000 GHz -24.22 dBm -14.22 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49898 GHz -16.62 dBm -6.82 d8 2.571 GHz 2.575 GHz 1.000 MHz 2.57100 GHz -16.41 dBm -6.41 dB
2.499 GHz 2.500 GHz 100.000 kHz 2.50000 GHz -23.55 dém -13.55 dB 2.575 GHz 2.576 GHz 1,000 MHz 2.57509 GHz 30,08 dBm “17.08 dB
2.500 GHz 2.505 GHz 100.000 kHz 2.50056 GHz 5.60 dBm -23.40 dB 2.576 GHz 2.595 GHz | 1,000 MHz 257609 GHz -33.09 dBm -9.00 d8
—
) ‘ - ! =
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